

Received: 03/29/2019	Completed: 04/09/2019	Letter: 16	TM	P.O.#:	Test Report #: 3-31680-6-
Client's Identification	Style: 2506 Passion. Content: 91/9% New Zealand Wool / Polyamide. Weight: 515 g/lm. Color: 6101 Grey. Product End Use: Upholstery.				
Tested For: Bente Ellingsoe, Quality Department	Key Test: AATCC 15				205
Gabriel A/S Hjulmagervej 55 DK-9000 Aalborg, Denmark	Tel: 011-45-9630-3100		Ext:		
	Fax: 011-45-9811-6125				

LE: 2013; V 05/16

PC: NS

TEST PERFORMED: AATCC Test Method 15 - Colorfastness to Perspiration

RESULTS:

Rating

 Grade 5

1. Color change of sample --
 Evaluated by comparison with:

AATCC Gray Scale for Color Change

2. Staining on multi-fiber #42 transfer cloth
 (6 fiber wide band) --

Evaluated by comparison with:
 AATCC Chromatic Transference Scale
 AATCC Gray Scale for Staining

FIBER:	Acetate	Grade 5
	Cotton	Grade 5
	Nylon	Grade 5
	Polyester	Grade 5
	Acrylic	Grade 5
	Wool	Grade 5

NOTE: This test method is based on the use of an acid solution. Previous editions specified both acid and alkaline solutions. The alkaline solution has been eliminated from the test method.

REMARKS: None.


RATING SYSTEM:

- Grade 5 - No color change or transfer
- Grade 4 - Slight color change or transfer
- Grade 3 - Noticeable color change or transfer
- Grade 2 - Considerable color change or transfer
- Grade 1 - Severe color change or transfer

ACCEPTANCE CRITERIA: None cited.

CONCLUSION: Not applicable.

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified above.



Phyllis Pettit

APR 15 2019

AUTHORIZED SIGNATURE

SGS GOVMARK
 /mg /pm

(Page 1 of 1)